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Statem ent
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The test report is invalid if it is not affixed the official seal ofthe laboratory to it.

....I......................).-'.“...'l.'...l.

Copies ofthe test report withoutthe official seal ofthe laboratory are invalid.

The test report is invalid w ithout the signatures of com piler, checker and approver.

The test report is invalid if it is blotted out.

It is forbidden to copy the testreport partially without the w ritten approval of the

laboratory.

The conclusion ofthe consignation test is only valid for the provided sam ple.
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The test report has been drafted in C hinese and translated into English (if exist) for

convenience only. In the event ofdiscrepancy, the C hines version shall prevail.

Unless noted otherw ise, the test type is consignation test.
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Shanghai Research Institute of Chemical Industry \o ii2«+5 4n7
Testing Co., Lid. Test Report A

e o o o o o .
e o o o LB-8U®8® 14. 4V 6. 8Ah 98Wh

e o o o weo o Chlnese
Name of Sample e e e CAMERA BATTERY LB-SUO9S 14.4V 6. 8Ah 98Wh

English

e o o o ®meeo o o 1120050457

Sample No.

Go- stgnor

SWIT E lectronics Co. , L td

Manufacturer SWIT Electronics Co. ., Ltd

ST/SG/AC. 10/1'1/Rev. 6 Amend. 1 38.3 UNITED NATIONS '""Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS" Manual of Tests and C riteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
© © © 06 o o 6 o o 6 o o 6 6 0 6 6 6 o o o o com o o 6 o o 0 o o o o

e o o o weo o o
ST/SG/AC.IO/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT

Criterion OF DANGEROUS GOODS" M anual of Tests and C riteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3

Appearance

Black P lastics cement shell

L] L] L] L] L] L] L 1] L] L] L]
2020-05-26 0~ 2020-06-05 ® ®2020-07-09

Accepted D ate Test D ate

A ltitude sim ulation, Thermal test, V ibration, Shock, External short
circuit, Impact, O vercharge, Forced discharge

Test Items
@ © o o o © o o o o o o 00 © © © © © © © © © © © 0 © 0 © 0 © © © © © © © © © 0 © 0o o o
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3° ¢ ¢ ¢ ¢ o o o 0 o

® o o o ®eoee O he sample has passed the test item s Of UNITED N ~*"*2~R ecom m e¢n*atils on the
TRANSPORT OF DANGEROUS GOODS" M anual of Tests ari »""*eri~yjr/S G /~>f0"11/Rev. 6

C | i A— 13,3 g e v ]
onclusion ,
® o o o pocon o se . o o 0 o
¢ & o o o 0 o RN c%h®rtetb¥e®L ithium Battery . / ~
e o o o
Comment
e o o o o o o o o o o o / e o o o wee o o

210042

Gonsignor

Address

: . Checker: Compiler: i gﬁ'

Approver:

Post Code

Titlee -

¢ ® ° ° Pyec® fhfef enginecer)




Shanghai Research Institute of Chemical Industry NO. 1120050457
Testing Co., Lid. Test Report

Name of Test Standard requirement . The .
0. Clause Number .: Standard Test Result Conclusion Remark
Items
e ¢ o o« 8T/S@/AC. 10/11/Rev. 6 Amend. 1 38.3 . . . o10 &
L] L] L] . LN ] L] L]
1 e o See Appendix 1 e o o0 /
A ltitude UN Manual of Tests and Criteria b assed
sim ulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ’
38.3 Test T. 1
e o ece o o s s 6 6 6 6 6 6 6 6 6 6 o sesesssscssscccesss
L ST/S@/ARC. 10/11/Rev. 6 Amend. 1 38.3 &« « o o0 o
2 ce T2 See Appendix 2 L /
Thermal test UN Manual of Tests and Criteria P assed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38. 3 Test T.2
e e s e o o o ST$S@/RC. 10/11/Rev. 6 Amend. 1 38.3 & o o o304
3 ) ) ccn3 See Appendix 3 L B /
Viibration UN Manual of Tests and Criteria P assced
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ‘
38.3 Test T.3
e e e e e o o ST#S@/AC. 10/11/Rev. 6 Amend. 1 38.3 o o o ofe o
4 c o T4 See Appendix 4 LA )
Shock UN Manual of Tests and Criteria b assed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
e o 0o 6 o6 v ST#S@/RC. 10/11/Rev. 6 Amend. 1 38.3 o o o o5 o
s c LS See Appendix s L /
External short UN Manual of Tests and Criteria P asecd
circouit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T. 5
e e s e o o o BT$S@/RC. 10/11/Rev. 6 Amend. 1 38.3 o o o ofo o
6 c o 1.6 See Appendix 6 e e /
Impact UN Manual of Tests and Criteria P asscd
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
T ST#SG/RC. 10/11/Rev_6 Amend. 1 38.3 « o o o7¢ &
7 c T See Appendix 7 * s e /
Overcharge UN Manual of Tests and Criteria P asscd

ST/SG/AC. 10/11/Rev. 6 RAmend. 1 Section
38.3 Test T. 7

e o o o ST#S@/RC. 10/11/Rev. 6 Amend. 1 38.3 & o o 8o o

L] L] L] L] L] L] L] L]
8 ) c - 1.8 o See Appendix 8 LR /
Forced discharge UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section

38.3 Test T. 8

Passed

e o o o o o woeo o o o o A R I S 04 O

Ambient tem perature:20® -%25%0 TAmbient hum idity:/%

Test Environment
Condition

Test ltem

e o o o o @00 % % % ° /

Subcontracted Test
Condition Subcontracted ~ Name Post Code

Laboratory o s e e , o« o o e
Address Tel



SRICI Testing Co. ,

N o.
. e o o . . .
e o o o Sam ple S
Sam ple
N o
1CYCe
001 1CYC Fully
1CYCe o
002 1CYC Fully
1CYCe o
003 1CYC Fully
1CYCe o
004 1CYC Fully
25CYCe
005 25CYC Fully
25CYCe
006 25CYC Fully
25CYCe
007 25CYC Fully
25CYCe
008

25CYC Fully

tatus

charged

charged

charged

charged

charged
charged
charged

charged

This space intentionally

e o o o L] L] L]
left blank
e o o 0 o ® o oo ° o, oo
N ote:
No Disassem bly,No Rupture & N o

Ltd. Test Report—Appendix

e o e o e o o o o ® e e o o o o o
Name of Test Item s A ltitud e sim
° ° ® °*°Berdre ® o e 00\ fter
e o o o e o o o o o oeg00 o o e o o
M ass 0 ¢ v M ass oOCV
. A% le N
447. 84 16.30 447. 77 16.28
447 86 16.29 447. 77 16.27
448 94 16.33 448. 91 16. 31
448 17 16. 32 448 13 16.31
447 57 16.22 447. 51 16. 20
447 12 16.33 447. 08 16. 32
447 77 16.26 447 71 16. 23
448 15 16.38 448. 07 16. 37
° oy oo o o oo ® o 60 o o o o o o o

L-Leakage V -Venting D -Disassem bly R-Rupture

F-Fire O -No

Fire.

Leakage,N o

1

ulation

e o o
M ass Loss

/%

.02

Venting,

[ ] [ ]
e 1120050457
3711
LI 2 I KT I Y
Residual e
ocv O ther
/% Event
99 .88 °
99.88 0
99.88 0
99 .94 0
99.88 0
99. 94 0
99 .82 o
99 .94 0
e o o o o o o



SRICI Testing Co. , Ltd. Test Report—Appendix

No. Name of Test Items

e * - <Before

Sample Status

Sample Mass ocvV
No. /g /V
00 1cvéc:§i1; charged 44777 16 28
002 1cyc1C:§i1; charged 447. 77 16.27
003 1cyéc1¥§i1; charged  448.91 16. 31
004 1cyéc§fi1; charged  448.13 16.31
0os 25C§2C§Eh; chargea  447.51 16. 20
0o 25c§gcggil; charged | 447. 08 16. 2
007 zscigcgsil; ;h;r;;;” 447. 1M 16. 23
b0 gserc ity charged | 4807 16.37

This space intentionally
ue ot we left blank

e o o 0 0 ® o oo o o) oo o o o o o e .

Therm al

te st

o o oo After

Mass
/g

447. 76

447. 74

448. 83
448. 06
447. 48
446. 99
447. 66
448. 07

o o0 o o

OoCV
A%

¢ * Mass*Loss

2

0.01

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

NO.

1120050457

4/11

Residual

OCV  Other

99.

99.

99.

99.

99.

99.

99.

1%

45

39

32

51

Event



SRICI Testing Co. , Ltd. Test Report—Appendix vo. 1120050457
5/11

No. Name of Test Item s Vibration

e * ° % ot L A W I
e o o o e o o o ccscce © o o o o © W e o woeee ce o o
e o o o e o o o ¢ o & o o 0 % % o o e o o o o & &® [ o055 Residual ¢ o 00

Sam ple Status

M ass OCV M ass oCvVv 0OCV O ther

A% /% /0/0 Event

N o g v /g
1CYCe o o o coceee
(Dl ICYCCFElly charged 447. 76 16. 19 447. 85 16. 15 0. 00 99. 75 O
® ® o o o0
002 lCYéC:Elly charged 447. 74 16. 17 447. 88 16. 13 0. 00 99. 75 O
1CYC® e® e o cceee
003 1cYC F'Lllly charged 448 83 16. 22 448. 99 16 19 0.00 99 82 O
1CYC® e® e o cocee 0
004 1cYC Fully Charged 448 06 16.21 448 19 16 17 0. 00 99 75
25CYC® ® e o cecee
005 25CYC Fully charged 447. 48 16. 10 447. 60 16. 05 0. 00 99. 69 0
25CYCe o o o coces 0
006 25CYC Fully charged 446. 99 16.22 447. 14 16. 20 0.00 99. 88
25CYCe © o o ecocee O
007 25CYC Fully charged 447. 66 16. 12 447. 717 16.08 0. 00 99. 75
25CYC® ® o o cocee O
008 25CYC Fully charged 448 07 16. 29 448 18 16.27 0. 00 99 .88
UK - E‘hi.s space intentionally
left blank
. . L ] .L _e L] .V L4 (] .D oo L] .R.-. L] .F o0 L] .0 LA L] L] L] L] L] L] L] L] L] [ ] G @ 00 o000 00 00 00 L] W o 00000000

Note: L-Leakage V -Venting D -Disassem bly R-Rupture F-Fire O-No Leakage,No Venting,

N o Disassem bly , No Rupture &No Fire.
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SRICI Testing Co. , Ltd. Test Report—Appendix 4 NO. 1120050457

e o o o e o o o o o o o o 0 ® % o o
4
No. Name of Test Item s Shock
b ° ® *gerfre L AT
® © o o o © © e o ®woeeg 0,0,
L] L] L] L] L] L] L] L] ®» o0 L] L]
e © o o © o o o o o ® 0 o o o o o o o e\, & | Residual e o e

Sam ple Status
M ass ocv M ass ocv ocv O ther

/g /v /g N 1% 1% Event

Sam ple

N o.
1CYCe © o o cceee
001 10YC Fully charged 447. 85 16. 15 447. 86 16 14 0. 00 99. 94 0
1CYCe © o o coose
002 1CY¢C Fully charged 447. 88 16. 13 447. 85 16. 12 0.01 99. 94 0
1CYCe o o o oseoe
003 1CYC Fully charged 448. 99 16. 19 448. 95 16. 18 0.01 99. 94 0
1CYCe © o o eccee
004 1CYC Fully charged 448. 19 16. 17 448. 18 16. 16 0. 00 99. 94 0
25CYCe © o o eseee
005 25CYC Fully charged 447. 60 16. 05 447. 57 16. 04 0. 01 99. 94 0
25CYCe o o o seose
006 25CYC Fully charged 447. 14 16.20 447 11 16 19 0. 01 99 94 0
25CYCe © o o ssess
007 25CYC Fully charged 447. 77 16. 08 447. 74 16. 07 0. 01 99. 94 0
25CYCe © o o cscee
008 25CYC Fully charged 448. 18 16. 27 4438 13 16. 27 0. 01 100. 00 0
This space intentionally
4 K® * ° ° left blank
© o o o o ® o oo ° o, oo ° o, oo ° o oo ® 9o 60 o o o o o© o o o o o o o o o o o o o o

Note: L-Leakage V -Venting D -Disassem bly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassem bly ,No Rupture & N o Fire.
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SRICI Testing Co. , Ltd. Test Report—Appendix 5 ... 1120050457

7/11
° ° ) ° s L] L] L] L] L] L] L] L] L] L] o0 o0 L] L] L] L] ) I
No. Name ofTest ltem s External short circuit

M ax. External Tem perature
Sample No. Sample Status O ther Event

<

1CYCe o o o eosces
001 1CYC Fully charged 57.0 !

1CYCe o o o eococe

002 1CYC Fully charged 300 0
1CYCe o o o secose ..
003 1CYC Fully charged 300
1CYCe o o o cosese ce s ..
004 1CYC Fully charged '
) 25CY(Ce o o o ecccee
005 25CYC Fully charged 307 0
25CYCe o o o eseese o ..
006 25CYC Fully charged '
25CYCe o o o ccocse O
007 25CYC Fully charged v ’
25CYCe o o o cccscee
008 25CYC Fully charged 209 0
This space intentionally left
o« & o o L] (] L] blank
L] L] \ D_. L] .R_.. L] .F_.. L] .0_’. L] L] L] L] L] L] L] L] L] L] L] L[] L] L] L] L] L] L] L] L] L] L] L]

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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SRIClTestingCo.DLtd. Test Report— A ppendix 6 NO. 1120050457

No. Name of Test Item s Im pact
® o o o o s 0cccccee
e o o o o o o o e o o o o o o o e © o o o o o o
M ax. External Tem perature
Sam ple No. Sam ple Status O ther Event

I

1CYC 50.- e eccee
009 1CYC 50% Capacity bres 0

1CYC 50.. e eccee
1CYC 50% Capacity

1CYC 50-. o ecocece

oil 1CYC 50% Capacity L7 R
o 1CYJ(.!CY5C0%50(‘.'.a.pa.c:i..t.3;. | 108.4 0
e 1CY];'.‘CY5C0%50('_‘.a.pa.ci.t.§; h 125.0 .
o 2sczvsccysco%soc.a-pa:ci-t; h 119.0 ,
o 25C2YSCCY5C0%50('_‘.a1)a.ci.t.§; h 118.6 .
e 25C2YSCCY5c0%50C.a.pa.ci.t.}; " 121.5 .
t 25C2Y5CCYSCO%50C.a.pa.c:i..t.3;. | 106. 7 0
01s 25CYC 50c° o cccoe 117-2 0

25CYC 50% Capacity

E‘his space intentionally left
blank

Note: D-Disassem bly F-Fire O-No Disassem bly & N o Fire.



SRICI Testing Co. , Ltd. Test Report—Appendix 7 NO. 1120050457

N o. Name of Test Item s Overcharge

Sam ple N o. Sam ple Status O ther Event
ICYC® ® © o ececcoe
ICYC Fully charged
ICYC® © © o esccocce
1ICYC Fully charged

ICYC® ® © o seccoe

e o
021
1ICYC Fully charged
1CYCO ® o o ococccoe o o
022 1CYC Fully charged
25CYC. ® o o oecccoe o o
023

25CYC Fully charged

25CYCe o o o scoccoe
024 0
25CYC Fully charged

25CYC® ® o o ccoooe

025 0
25CYC Fully charged

25CYC® ® o o oocee
026 0
25CYC ruily charged

This space intentionally left blank

e o o ¢ 00 0 o 00 ® 650 0 o o o o o o o o o o o o o o o

Note: D-Disassem bly F-Fire O -No Disassem bly &No Fire.



SRICI Testing Co. , Ltd. Test Report—Appendix 8 no. 1120050457

N o. Name ofTest Item s Forced discharge
e o o o o000 o o e o o o @00 o o
e o o o o o o o
Sam ple N o. Sam ple Status

O ther Event

1CYCe o o o soceos

027 1CYC Fully discharged 0
1CYCe o o o secococe
028 1CYC Fully discharged 0
1CYCe o o o cococes
029 1CYC Fully discharged 0
1CYCe o o o cosoes ..
030 1CYC Fully discharged
1CYCe o o o eccsee
031 1CYC Fully discharged 0
1CYCe o o o sscese ..
032 1CYC Fully discharged
1CYCe o o o scccse ..
033 1CYC Fully discharged
1CYCe o o o sesces ..
034 1CYC Fully discharged
1CYCe o o o secoce ..
0353 1CYC Fully discharged
1CYCe o o o oocoee
036 1CYC Fully discharged 0
JsCyCs o o s seeses
037 25CYC Fully discharged 0
25CYCe o o o eesces ..
038 25CYC Fully discharged
25CYCe o o o esccee
039 25CYC Fully discharged 0
25CYCe o o o esoesse ..
040 25CYC Fully discharged
25CYCe o o o ececee ..
04t 25CYC Fully discharged
25CYCe o o o scccee
042 25CYC Fully discharged 0
25CYCe o o o eocoes
043 25CYC Fully discharged 0
25CYCe o o o sesose ..
044 25CYC Fully discharged
25CYCe o o o eccccee
045 250YC Fully discharged 0
25CYCe o o o esscee
046 25CYC Fully discharged 0
L] L] L ] D_. L] .F_.. L] .0 o0 L] L] L] L] L] L] L] L] L] L] L] L] L] L] L]

Note: D-Disassem bly F-Fire O-No Disassem bly & N o Fire.
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Li/ii

A gz
MODEL.:
Li-ion BATTERY PACK
14.4Vv  6.8Ah {98Wh)

LB-SU98

CAUTION
*DONOTINaNERAT
1DONOTPXPOSH TO HIGHTEMPERATURES.(140* F)
»DO NOT DISASSEMBLE-  SW»T EtectrorUc* Co , Ltd

*k ke o o o Foeooeo o




